(HHusqvarna 2

O,
@~

FS 8400

Spare Parts

Piezas de repuesto
Pieces de rechange
Ersatzteile
Reserveonderdelen
Ricambi

Pecas sobresselente
Reservdelar

502 84 12-02

HUSQVARNA CONSTRUCTION PRODUCTS






Reference Information:

Model No.:

Serial No.:

Date Purchased:

NOTES:




FS8400 Husgvarna

PART NO. POS. DESCRIPTION PART NO. POS. DESCRIPTION
015 70 05-06* D,E1 Hose Clamp, Worm Drive SAE 104 53999 01-34 P1 HHCS, 3/8-16x3/4 Gr5
01570 05-37* R Clamp, Hose SAE 285 53999 01-87 P3 Lockwasher, 5/16
01570 13-80* W Hose Clamp, Worm Drive SAE 56 53999 01-87 V1 Lockwasher, Split 5/16
50197 10-02 B Belt Guard, RH, 3-Speed - Husq Gray 53999 01-88 A Flatwasher, 5/16 SAE
50197 11-03 B Belt Guard, LH, 3-Speed - Husq Gray 53999 02-50 M Washer, Flat 1/2" SAE
50228 75-01 M Bracket, Front Pointer - Husq Gray 53999 02-54 C,Q2 Washer, Lock 1/2
502 29 81-01 P3 Arm, Shift Connector, Black 53999 02-58 P3 Nut, Hex 1/2-13
50253 13-01 AA Flange Guard, 10" - H. Gray 53999 03-33 Q1 Washer, Lock 5/8
504 00 21-01 X3 Manifold, Water 42" S/O 53999 03-33 S1-2 Lockwasher, 5/8 Dia
504 01 82-02 X3 Blade Guard, Rear 42" S/O - Husq Gray 53999 05-55 P1 Pin, Cotter 3/32 x 1/2
504 01 90-02 X3 Tube, Water, 42" S/O 539 99 05-63 Q1 HHCS, 3/8-16 x 1
504 01 91-02 X3 Blade Guard, Front 42" - Husq Gray 53999 06-37 H HHCS, 3/8-16x2-1/2 Gr5
504 01 94-01 X3,X4 Blade Guard - compl 42" S/O H Gray 54007 12-01 N1 Pivot, Axle Rear
504 06 12-01 C Pointer, Rear - Husq Gray 541 20 05-23* Z Grommet: 3/16"
504 11 97-03 S2 V-Belt 3VX580 5-Band 541 2005-33 H Bearing Flange, AF2436
504 11 98-01 E2 Decal: Tach Blade RPM/Gearbox - 7" 54120 06-42 W Hose Clamp, Worm Drive SAE 44
504 11 98-02 E2 Decal: Gearbox/RPM 3-Spd (26-42) 5412009-89 W Gauge, Air Flow Restriction
504 11 98-04 E2 Decal: Tach Blade RPM/Gearbox - 8" 54120 11-15 S2 V-Belt 3VX600 5-Band
504 11 98-05 E2 Decal: Gearbox/RPM 3-Spd (30-48) 54120 11-18 S2 V-Belt 3VX560 5-Band
504 11 98-08 E2 Decal: Gearbox/RPM 3-Spd (18-30) 541 20 15-93 E1-2 Switch, E-Track Control
504 11 98-09 E2 Decal: Gearbox/RPM 3-Spd (20-36) 54120 19-08 S1 V-Belt: 3VX500 - 5 Band
50412 29-01 D Decal: Operating, Std 54120 20-61 H Pulley, Depth Indicator
50412 29-02 D Decal: Operating, CE 5412045-91 Y Fitting, Pipe Str Elbow, 3/4"
504 53 75-01 P3 Fitting, Pipe Expander/Extender 54120 46-61 Y Fitting, 3/4 MGHx3/4 FPT
504 53 96-01 P3 Fitting, Breather 54120 47-56 U2 Fitting, Hydr Str 6JICXx6SAE
504 54 29-01 X4 Bracket, Blade Guard, 42" S/O H Gray 5412047-68 UlV1 Fitting, Hydr 90° Elbow 4JICX6SAE
504 54 39-01 X4 Bracket, Brace, Bld Grd Attach, 42" S/O 54120 48-06 Ul Adapter 90° Elbow 8SAEx6JIC
504 54 43-01 X4 Rod, Threaded Custom 541 20 48-55 L2,P1 Fitting, 3/4GHx1/2MPT
504 54 55-01 P3 Handle, 3-Spd Shifter 54120 48-70 P1 Fitting, 1/2Hx1/2MPT
504 54 85-01 P3 Fitting, Hose Barb 54120 49-11 V1 Fitting, Cap - 6JIC
504 54 86-01 P3 Fitting, Street Tee 54120 49-83 V1 Fitting, Hydr Run Tee - 6JIC
504 54 87-01 P3 Fitting, Pipe Swivel Union 541 2049-91 N1 Fitting, Hydr Str Adapter 10SAE-6JIC
504 54 88-01 P3 Valve, Drain 54120 50-11 0O2,V1 Fitting, Hydr Str Adapter 4SAE-4JIC
504 5583-01 X4 Kit, Blade Guard - compl 42" S/O 5412053-01 M HHCS, M16-2.00x80
504 55 84-01 X4 Kit, Attachment Blade Guard - 42" S/O 541 2066-91 Q1 Clamp, Exhaust 3.3 Turbo
504 55 85-01 B Spacer, Spade - Narrow 541 20 68-88 S1-2,T Flange, Inner 5" Dia, 18"-26"-30"
504 55 97-01 P4 Decal: Gearbox Operation 541 20 69-43 P1 Flywheel Coupling Assy
504 57 16-01 H Pointer, Depth Indicator 54120 71-05 P1 Belt Guard, Alternator, Black
504 58 03-02 B,AA Chain Loop, Tiedown 54120 71-91 N1 Rear Axle, Black
504 62 84-01 A Decal: Depth Indicator - CE 5412080-06 T Flange End Cover
504 63 01-01 A Decal: Depth Indicator Setting - CE 5412080-22 T O-Ring -044
504 73 22-01 P1 Belt, Serpentine JD Engine 54120 84-15 L1 Cowling, Front - Husq Gray
504 7323-01 P1 Pulley, Crankshaft, JD Engine 541 2084-16 D Cowling, Top Cover - Husq Gray
504 82 94-01 B Spade, Blade Guard - Narrow 54120 84-18 F Cowling, Side LH - H Orange
504 8368-01 S1-2 Seal, Gearbox Input Shaft 5412084-19 G Cowling, Side RH - H Orange
504 83 68-02 S1-2 Seal, Gearbox Output Shaft 54120 84-21 L2 Cowling, Rear - Husq Gray
504 8556-01 Z Light, 12V 54120 84-22 Q1 Frame, Lift Bail - Husq Gray
5391013-31 F,G Nut, Lock 1/2-13, Nyloc 541 20 84-23 A Shield, Alternator - Husq Gray
5391025-35 N1 Cap, Grease 5412084-24 D Bracket, Shield Mount - H. Orange
539 10 26-53 S1-2 Washer, Flat 5/8" 541 2084-25 Q1 Mount, Engine - Husq Gray
539 30 00-10 S1-2 Pin, Dowel 3/8" Dia x 1.75" 541 2084-26 B Angle, Belt Guard Mount - Husq Gray
5393000-11 L2,P3)Y Clamp, Hose SAE006 541 20 84-27 L2 Hanger, Hose - Husq Gray
5393000-69 K Filter, Fuel, Inline 5/16" 5412084-28 A Guard, Engine, LH - H. Orange
53930 01-11 E1-2 Plug, Hole 1/2" 541 2084-30 A Bracket - Husq Gray
5393001-13 Y Switch Boot, Grey 5412084-31 B Spacer, Spade - Husq Gray
5393001-20 O1 Bearing, Pillowblock 1.25 5412084-32 B Belt Guard, RH, 1-Speed - Husq Gray
5393001-23 01 Collar, Set 1" OD 5412084-33 B Belt Guard, LH, 1-Speed - Husq Gray
539 30 01-33 S1-2 Wrench, 15/16" Open End 5412084-34 B Flange Guard, 5" - Husq Gray
539 3002-43 L2 Fitting, Close Nipple, ¥2" Pipe 5412084-35 B Flange Guard, 8" - Husq Gray
5393002-68 H Cotter Pin, 1/8” 541 2084-37 01 Front Axle, FS8400 - Husq Gray
5393003-04 P1 Pin, Pivot 541 2084-39 X1 Blade Guard, Rear - 30" H Gray
539 3003-06 P1 SHSS, 10-32 x 1/4 541 20 84-40 X1 Cover, Blade Shaft - H Gray CE
5393003-10 U1 V1 Adapter, 90° El 6 SAE x 6 JIC 541 2084-42 X5 Blade Guard, Rear 48" - Husq Gray
5393003-40 F,G Handle Bar, 1" 541 2084-44 X1 Blade Guard, Rear - 36" H Gray
53930 04-40 Q1 Cap, Bolt 541 2084-45 X1 Blade Guard, Rear - 26" H Gray
53930 11-53 H Switch, Depth Stop 541 20 84-46 X1 Blade Guard, Front - 26" H Gray
5393013-66 H Nut, Lock 6-32 Nyloc 54120 84-47 X1 Blade Guard, Rear - 18" H Gray
53930 13-67 H RHMS, 6-32x1 Slotted 54120 84-49 A Frame FS8400 - Husq Gray
53997 69-34 V1 HHCS, 5/16-18x3/4 541 20 84-52  X4,X5,X6 Latch, Blade Guard - Husq Gray CE
5399769-79 H Nut, Hex 3/8-16 54120 84-54 X6 Blade Guard, Rear 60" - Husq Gray
539 97 69-82 ,X1,X2,X4,AA Washer, Flat 5/8 SAE 54120 84-55 X6 Blade Guard, Front 60" - Husq Gray
53997 69-82 B,C,Q1,51-2, Washer, Flat 5/8 SAE 5412084-56 A Guard, Engine, RH - H. Orange
53999 00-52 V1 Washer, Lock 1/4, SIT 541 20 84-57 X4,X6 Brace, Blade Guard Internal
53999 00-55 B,P1,Ul Washer, Flat 1/4" 541 20 84-58 X2 Blade Guard, Rear, 42" B/O H-GRY
53999 00-71 V1 HHCS, 1/4-20x1/2 541 20 84-59 X2 Blade Guard, Front, 42" B/O H-GRY
53999 01-18 P1,Q1,V1 Washer, Lock 3/8, SIT 541 2084-60 AA Frame Extension, FS8400 - Husq Gray
53999 01-22 H Washer, Flat 3/8 SAE 541 20 84-61 X2,X4 Shaft Cover, 42" CE - Husq Gray

NOTE: Part No's. that have an ASTERISK (*) suffix may not
be active 9-digit numbers. The '542' prefix has been added to
current 6-digit part numbers and '0' to 7 and 8-digit numbers.

09.07.07




FS8400 Husgvarna

PART NO. POS. DESCRIPTION PART NO. POS. DESCRIPTION
541 2084-62 D Bracket, Throttle Cable - H. Gray 542 13 97-64* X4 CB, M8-1.25 x 25, 4.6
5412084-63 B Spade, Slip-On, Low Shaft - LH - H. Gray 542 16 01-72* D,E1,P1 Cable, Throttle
5412084-64 B Spade, Slip-On, Low Shaft - RH - H. Gray | 542 16 01-96* M Pointer, Rod
541 2084-65 X2 Brace, Front - Husq Gray 542 16 03-93* Q1,Q2,S1-2 Washer, Flat 1-3/40D x 11/16 x 5/16
5412084-66 B Sheave Guard, Low Shaft - RH - H Gray 542 16 07-04* P1 Petcock, 1/4" NPT
5412084-67 B Sheave Guard, Low Shaft - LH - H Gray 542 16 08-40* Q1 Mach Screw, Soc Button Hd, M6 -1.0x12
541 20 84-68 AA Belt Guard RH 60" - Husq Gray 542 16 24-96* Ul SHCS, 1/4-20 x 3/4 GR8
541 2084-69 AA Bracket, Guard Mount, RH - H Gray 542 16 31-86* | Bushing, Brass
541 20 84-70 AA Belt Guard LH 60" - Husq Gray 542 16 31-88* X1 Spring, Extension - SS
541 2084-71 AA Bracket Guard Mount, LH - H Gray 542 16 32-14* P3 Knob, 1.5 Dia
541 2084-72 AA Cover, Shaft - Husq Gray 542 16 32-45* F,G,S2 Grommet, 5/8" I.D.
541 2084-73 X7 Brace, Blade Guard Ext 60" - H. Gray 542 16 32-72* S1-2,T Flange, Outer w/Pin - 6" QDS, 36"
541 2084-74 X7 Brace, Blade Guard 60" - Husq Gray 542 16 32-75* X1,X2,X3,X5,X6 Guard, Splash - 3.50" x 12"
541 2084-75 AA Angle, Belt Guard Mount 60" - H. Gray 542 16 33-19* V2 Valve, Check Cart.
541 2084-76 X2 Bracket, Bld Grd Brace 42" - H. Gray 542 16 33-21* V2 Valve, Adj. Relief
541 20 84-84 X5 Bracket, Brace 48" - Husq Gray 542 16 33-24* V2 Cap, Filler-Breather
542 02 00-49* F,K Clamp, Hose SAE004 542 16 33-26* V2 Strainer, Pump
542 02 00-50* R Clamp, Hose SAE32 542 16 33-50* V2 Spring, Valve
542 02 01-32* E1-2 Nut, Hex, #10-24 542 16 33-95* X1 Clamp, Water Tube
542 02 01-36* M Nut, Hex, 3/8-16 542 16 34-87* S1-2 HHCS, 5/8-11 x 3-1/2 Gr8 R.H.
542 02 01-77* V2 Nut, Thin Jam 542 16 34-88* S1-2 HHCS, 5/8-11 x 3-1/2 Gr8 L.H.
542 02 01-80* N1,S1-2 Nut, Hex Jam Thin 1"-14 UNF 542 16 34-89* S1 HHCS, 5/8-11x4.25 RH Thd Gr BD
542 02 01-97* Z Locknut, Fiber 5/16-18 542 16 34-90* S1 HHCS, 5/8-11x4.25 RH Thd Gr BD
542 02 01-99* | Locknut, Fiber 3/8-16 542 16 35-82* M Wheel, 5"
542 02 02-01* X6 Locknut, Fiber 1/2"-13 542 16 36-56* P4 Hose, Water 1/2IDx60" 3/4"FGHx1/2"MPT
542 02 02-16* C,N1 Locknut, Flex 1/2"-20 UNF 542 16 36-72* G,L1 Grommet, 3/4 1.D.
542 02 02-44* B Nut, Lock Wing 1/4-20 542 16 36-88* G,| HHCS, M6 -1.0 x 16
542 02 02-96* Y Nipple, Close Pipe 3/4" Steel Galv 542 16 36-89* G,Q1 Lockwasher, Split M6
542 02 03-04* S1-2 Pin, Dowel 3/8" Dia x 1.5" 542 16 39-27* AB Weight — Black
542 02 03-13* Z HHCS, 5/16-18 x 3/4 Gr5 542 16 39-86* X2,X3,X5,X6 Decal: Blade Direction - LH
542 02 03-52* C,Q2,X6 HHCS, 1/2"-13 x5 542 16 42-43* T Fitting, Grease 1/4 -28
542 02 03-77* M HHCS, 3/8-16x1-1/2 542 16 42-97* 01 Fitting, Grease
542 02 05-51* O1 SHSS, .3125-18 x .25 Cup Pt 542 16 43-70* N2,Y Terminal Tab, Insulated Push On, Male
542 02 05-87* E1-2,P1 HWHSTS, 10-24x.375 Type F 542 16 46-32* N1,S1-2 Key, Woodruff (ANSI #808)
542 02 06-16* N1 Pin, Cotter .125 x 1.50 542 16 49-54* U1l SHCS, M10-1.5 x 25 Lo Hd Gr8
542 02 07-39* P1 Washer, Flat #10 542 16 60-38* F,G,Z Knob, 1.25 x 3/8-16UNC 2A
542 02 07-45* C,| Washer, Flat 1/2" 542 16 61-21* V2 Starter Switch - 12VDC
542 02 07-64* V1 Washer, Flat 3/8 SAE 542 16 62-21* E1-2 Hour Meter
542 02 07-77* A Lockwasher, 5/16 Hi-Collar 542 16 63-07* S1-2,T Flange, Outer w/Pin - 5" QDS, 18"-30"
542 02 07-88* S1 Lockwasher, Split 1/2” 542 16 63-51* P1,P2 Bearing 6305-2RS
542 02 08-64* X1,X6 Plug, Soc Hd 1/8 NPT Brass 542 16 63-52* Q1 Isolator, Engine
542 02 08-90* M Sash Cord, 1/4 Dia #85 (10 Ft) 542 16 63-56* Q1,AA HHCS, M16 -2.0 x 100
542 02 14-16 P3 HHCS, .3125-18 x1 GR52Z/P 542 16 63-59* E1-2 Temp Gauge
542 03 08-22* C,H Pulley w/ Stud 542 16 63-68* Q1 HHCS, M16 -2.0 x 90
542 03 23-66* H,X6 Nut, KEPS 5/16"-18 542 16 63-93* R Cap, Radiator, 10psi
542 04 02-61* L2 Valve, Ball 1/2" 542 16 64-13* F Tank, Coolant Recovery
542 04 02-75* X1,X2,X3,X5,X6  Adapter, 3/8"MPT x 3/4AMGH 542 16 64-38* E1-2 Voltmeter
542 04 03-30* D Spring, Rad. Filter 542 16 64-42* Q1 Support, Engine Rear
542 04 11-75* O1 Fitting, Grease 542 16 64-48* V1 Filter Head
542 04 32-03* M Clamp, OETIKER 1/2" 542 16 64-49* V1 Filter, Spin-On
542 04 56-40* L2 Washer, Filter 542 16 64-59* D Filter, Radiator
542 04 56-42* L2 Washer, Swivel-Filter ¥2"NPT x ¥ GH 542 16 64-66* 1,Ul Rod End, #10-32UNF
542 04 61-01* X1 Washer, Fiber 13/32 ID 542 16 64-80* S1-2 Washer, Flat 1.030 x 2.25
542 04 61-28* X1,X2,X3,X5,X6  Decal: Warning (Bld Grd Size) 542 16 64-91* F,G Set Collar, 1"I.D.
542 04 64-02* O1 Washer, Flat 1.03125 542 16 65-94* V2 Coil, Solenoid - 12VDC
542 04 64-25* M Washer, Bowed Spring 542 16 66-22* E1-2 Fuse Block
542 04 87-40* V1 HHCS, 3/8-16 x 1.25 Gr5 542 16 66-24* D Fastener, Tufflock
542 04 91-54* X2,X3,X5 Hinge 4" Width Z/P 542 16 66-30* R Clamp, Hose SAE24
542 04 91-96* X2,X5,X6 Manifold, Water 542 16 66-72* P1 Clamp, Vinyl Coated 1/4 x 5/16
542 04 92-06* X2,X5,X6 Gasket, Manifold 542 16 66-74* P2 Clamp, Vinyl Coated 3/8 x 3/8
542 04 92-12* X2,X5,X6 Clamp, Water Tube 542 16 66-85* P2 Rotor Assy, Electric Clutch
542 05 21-20* Z Switch, Toggle 2X464 542 16 67-07* E1-2 Key Switch
542 07 20-86* X4 Nut, Wing, M8-1.25 542 16 67-08* E1-2 Relay (Tech Serv Bull 07.27.05TSB)
542 09 05-52* Y,Z Plate, Switch 542 16 67-50* X1 Manifold, Water - 3"
542 13 64-76* W Hose Clamp, Worm Drive SAE 64 542 16 68-15* X1 Tube, Water, 30" Blade Guard
542 13 80-59* AB Bracket, Weight, Black 542 16 68-16* X1 Latch, Blade Guard, Slip-on
542 13 95-68* F,G Grips, Handle 542 16 68-46* X1 Tube, Water, 36" Blade Guard
542 13 96-49* P1 Adapter, 1/2 NPT x 3/8 NPTF 542 16 68-53* A Decal: Caution/Radiator Filter
542 13 97-38* X2,X5,X6 Locknut, Fiber M8 542 16 68-54* E1-2 Key, Ignition Set/2
542 13 97-41* C,AB HHCS, M12-1.75 x 30 FT 542 16 68-55* E1-2,Y,Z Fuse, 10A Push In
542 13 97-42* |,R Locknut, Fiber M12 -1.75 542 16 68-57* E1-2 Blade Fuse, 5A
542 13 97-48* X6 Locknut, Fiber M10 542 16 68-78* E1-2 PHSTS, #10-24 x 1" Type F
542 13 97-49* C,X6 HHCS, M10-1.5x 25 FT 542 16 68-80* W Adaptor, Restriction Indicator
542 13 97-51* R,X1 HHCS, M12 -1.75 x 25 542 16 68-90* | HHCS, M6 -1.0 x 30
542 13 97-59* X1 HHCS, M6 -1.0 x 45 542 16 68-91* 1,Ul Locknut, Fiber, #10-32
542 13 97-60* X2,X5,X6 FLHMS, M6 x20 DIN963 542 16 69-07* P1 Valve, Oil Drain
542 13 97-61* X2 HHCS, M6 x 1.0 x 20 DIN931 542 16 69-34* AB Spacer: Black

NOTE: Part No's. that have an ASTERISK (*) suffix may not
be active 9-digit numbers. The '542' prefix has been added to
current 6-digit part numbers and '0' to 7 and 8-digit numbers.

09.07.07



FS8400 Husgvarna

PART NO. POS. DESCRIPTION PART NO. POS. DESCRIPTION
542 16 69-42* X5 Tube, Water, 48" Blade Guard 542 18 22-33 P2 Diode Assy, FSZ Clutch
542 16 69-57* X1 HHCS, M16-2.0 x 110 542 18 22-80 E1-2 Harness, Engine - P1
542 16 69-83* P1 Fan, Radiator 17" Dia 542 18 22-81 E1-2, Harness, Cowl - P2
542 16 69-85* X1 Tube, Water, 26" Blade Guard 54218 23-03 M Pointer, Front - Husq Gray
542 16 70-35* N2,02 Pin, Cotter Hair Spring 1/2-5/8 542 18 23-05 B Brkt, Support - Engine Rear - Husq Gray
542 16 72-89* X1 Decal: Blade Direction - Small 542 18 30-01* | Iglide Bushing
542 16 72-98 X1,X2,X3,X5 Decal: Blade Guard Caution 542 18 30-06* V2 Valve, Cart. Solenoid
542 16 74-31* N1 HHCS, M12-1.75 x 65 542 18 31-06* K Cap, Fuel
542 16 74-44* AB HHCS, M12-1.75 x 75 542 18 31-24* C,| Spring Washer, Bellville Disc
542 16 74-47* Q1,Q2 HHCS, M16-2.0 x 45 542 18 31-37* | Bracket, Neutral Safety Switch
542 16 74-48* Q1,X1,X2,X4,AA  Locknut, Fiber M16 -2.0 542 18 31-54* | HHCS, .375-16UNC Spcl
542 16 74-49* B Eyebolt, M6 x 1.0 x 50 542 18 33-75* P1,P3 Plug, Hole 3/4"
542 16 74-78* X2,X5,X6 HHCS, M8 -1.25 x 25 FT 542 18 33-96* M Front Pointer - Compl
542 16 74-91* B SHCS, CSK M10 -1.5 x 25 542 18 35-30* P1 Fitting, Elbow - Oil Drain
542 16 75-03* X1 Bolt, Latch Pivot M8 x 1.25 542 18 37-69* E1 Decal: Throttle, Diesel
542 16 75-32* X4,X6 HHCS, M12-1.75 x 140 542 18 38-78* AA HHCS, M16-2.0 x 35
542 16 75-51* X2,X6 HHCS, M6-1.0 x 40 DIN931 542 18 39-98* X1 Lanyard, Nylon Coated SS
542 16 75-55* ,|L1-2,P3-4 M8 x1.25 Multi-Thread "U" Nut 542 18 39-99* X1 Drive Screw #10 x 1/2 Lg
542 16 75-55* A,B,C,D,F,G, M8 x1.25 Multi-Thread "U" Nut 542 18 44-56* R Gasket, Rockford Pump
542 16 75-64* Q1,AB HHCS, M12-1.75 x 45 FT 542 19 04-33 N1 Hub Assy w/ Bearings, 1 Seal & Cap
542 16 76-31* AB HHCS, M12-1.75 x 100 DIN931 54219 05-95 P4 Decal: Gearbox Range
542 16 77-22* P1 PHMS, M5 -0.8 x 12 542 19 06-28 A Decal: Hydro Bypass Valve
542 16 77-61* X1 HHCS, M5 -0.8 x 20 5421907-01 D Decal: HUSQVARNA / FS 8400 D
542 16 78-18* X1 FLHMS, M6-1.0 x 16 542 19 07-33 L2 Decal: HUSQVARNA, 250mm
542 16 79-25* C FHCS, M8 -1.25 x 30 Full Thread 542 19 10-75* X6 Rubber Bumper, Idler Stop
542 16 90-65* Q2 Decal: Warning/Muffler 542 19 10-82* W Air Cleaner 8" - Compl
542 16 91-57* X3 O-Ring, -110 542 19 11-14* W Housing, Air Cleaner
542 17 20-11* X1 Nut, Hex Hd M5 -0.8 542 1911-15* W Element, Primary
542 17 20-17* B,Q1,X2,X3,X5,X6 Nut, Hex M6 542 19 11-16* W Element, Safety
542 17 20-27* X5 Nut, Hex M8 54219 11-18* W Valve, Air Cleaner
542 17 20-28* X5 HHCS, M8 -1.25 x 16 542 19 11-42* X1 Kit, Blade Guard Latch
542 17 23-46* U1l HHCS, M5 -0.8 x 25 542191284 T Fitting, Pipe Extension, 1/8"
542 17 23-56* Z HHCS, M12-1.75 x 16 542 19 13-16* P1 Hose, Oil Drain x 20"
542 17 24-95* AB Lockwasher, Split M12 542 19 14-03* Q1 Bracket, Muffler Guard CE
542 17 25-01* B HHCS, M10-1.5 x 110 54219 14-29* T Bearing 209PP
542 17 30-09* O1 Nut, Hex M12 54219 17-70* O1 Wheel Assy, w/ Ball Bearing, 3 x 8" OD
542 17 30-14* X6 Washer, Flat M10 54219 17-71* 0O1 Wheel Assy, w/ Ball Bearing, 3 x 9" OD
542 17 30-19* X1,X5 Lockwasher, External Tooth, M8 542 19 17-87* S1,T Flange, Outer w/DP - 10"
542 17 30-47* Y Washer, Flat, M5 Wide 542 19 17-88* S1 HHCS, 1/2-13x2.5Gr 8
542 17 30-59* X1,X2,X3,X5,X6 Washer, Flat M8 542 19 17-96* AB Weight Box
542 17 46-79* F,G Lever, Adjustable 542 19 18-44* X6 Water Tube Assy, 60"
542 17 49-86* Y Hose Clamp, Worm Drive SAE12 542 19 18-45* X6 Tube, Water, 60"
542 17 62-23* A,P3-4,V1 Decal: Caution/Warning (Shields) 542 19 18-94* H Cable Assy, Dpth Ind
542 17 63-83* E1-2 Switch, E. Stop 542 19 19-27* H Spring, .375" Dia
542 17 63-98* | Switch Neutral Safety 542 19 19-43* S1-2,T Flange, Outer w/Pin - 8" QDS, 48"
542 17 67-52* AB HHCS, M12-1.75 x 200 542 19 19-62* ,X1,X2,X4,AA Lockwasher, Split M16
542 17 69-94* | Speed Control/Shift Frame 54219 19-62* B,C,Q1-2, Lockwasher, Split M16
542 17 69-96* | Arm, Shifter Pivot 542 1919-63* T Vent Plug 1/8 NPT
542 17 69-98* | Shift Pivot Point 542 19 51-27* X1 Hinge, Blade Guard, 3"
542 17 70-56* Y,Z Terminal, Wire 1/4" (16-14Ga) 542 19 60-29* X1,X2,X3,X5,X6  Decal: LwA 119dB
542 17 70-66 B Boot, Rubber, Batt. Term. - Black 542 1961-73 L2 Hose, Water 1/2 ID x 66" FGH (x1)
542 17 72-39* N2 Pin, Rue Ring 1/2" Dia 54219 71-01* Y,Z Cable Tie, Plastic 8 In X .094
542 17 72-74 X5 Blade Guard, Front 48" - H Gray w/Decals | 542 19 71-70* X1,X2,X3,X5,X6 Wing Bolt, M6 -1.0 x 16
542 17 86-87* Y Fitting, 3/4 MGH x 3/4 MPT 542 19 72-27* X1 HHCS, M8 -1.25 x 20
542 17 87-24* L2 Switch, Pressure, N.O. 542 19 80-43* P1,P3 Hose, Water 1/2 ID x 36" - 3/4"FGH (x2)
542 18 00-23* V2 Screen, Filter 542 19 80-77* B Battery Group 48
542 18 04-27* E1-2 Decal: Patents 542 19 80-78* B Battery Hold Down Group 48
542 18 10-26* A Decal: Caution/Radiator Filter CE 542 1981-00 AB Weight, w/Handle
542 18 10-39* | Washer, Friction .6561D 542 19 81-02* X6 Hinge Half, Outer (Less Pin)
542 18 10-59* A Decal: DIESEL 542 19 81-03* X6 Hinge Half, Inner (Less Pin)
542 18 10-65* P1 Relay, Solenoid 542 19 81-19* P1 Boot, Rubber, Batt. Term. - Red
542 18 11-09* M, X4 Nut, Hex Jam M16 -2.00 542 19 81-64* X1 Blade Guard, 26" H Gray - Compl
54218 11-18* Z Support Tube: PC BLK 542 19 81-65* X1 Blade Guard, 30" H Gray - Compl
542 18 11-20* Z Support Bar: PC BLK 542 19 81-66* X1 Blade Guard, 36" H Gray - Compl
542 18 11-26* Z Wire Assy: 36" x 16 GA - Blk 542 19 81-82* X1 Blade Guard, Front -26" H Gray w/ Decals
542 18 11-27* Z Wire Assy: 16" x 16 GA - Blk 542 19 81-83* X1 Blade Guard, Front -30" H Gray w/ Decals
542 18 11-78* B J-Bolt: .25-20 X 9.0 542 19 81-84* X1 Blade Guard, Front -36" H Gray w/ Decals
542 18 12-06* 02 Orifice, Disc 0.031" 54219 81-91 X6 Blade Guard 60" B-O - Compl - H Gray
542 18 13-61* F Grommet, 7/16 |.D. 542 19 87-80* X1 Blade Guard, Front -18" H Gray w/ Decals
542 18 20-96* | Plate, Cover Raise / Lower Switch 542 19 88-15 E1-2 Blade Fuse, 30A
542 18 20-99* | Terminal, Solder 542 1988-42 N1 Wheel, Rear 10" Dia x 3"
542 18 21-02* | Switch, Toggle 542 19 88-43 N1 Wheel Hub
542 18 21-46* | Boot, Half-Toggle Switch 54219 88-64 S1-2,T Flange, Inner 6" Dia, 36"
542 18 21-84* B Cable, Batt. 4Ga x 44" - Red 54219 88-78 N1 Motor, Hudr Wheel
542 18 22-19 E1-2 Switch (Rocker) 54219 88-90 U1l Aux Pump Adapter Plate
54218 22-20 E1 Switch, Clutch On-Off 542 19 89-15 U2 Bypass/Counterbalance Valve
542 18 22-28 H Harness, Depth Stop 542 19 89-16 02 Valve, Needle - Lift Cyl

NOTE: Part No's. that have an ASTERISK (*) suffix may not
be active 9-digit numbers. The '542' prefix has been added to
current 6-digit part numbers and '0' to 7 and 8-digit numbers.

09.07.07




FS8400 Husgvarna

PART NO. POS. DESCRIPTION PART NO. POS. DESCRIPTION
542 1989-17 U2 Valve, Needle - Bypass 542 1993-78 S1-2,T Flange, Outer w/Pin - 7" QDS, 42"
542 1989-27 A Grommet 1/2 x 1.25 542 1993-79 P1 Assy, Oil Drain
542 19 89-32 02 Pin, Pivot 3/4" Dia x 2-1/4" 542 19 93-87 P2 Hub, Clutch Drive
542 19 89-34 02 Mounting Block 54219 93-90 X2 Blade Guard - compl, 42" BO
542 1989-36 O1 Cylinder Pin, Front 542 1993-96 P2 Field Coil, Warner 1000 w/ Leads
542 1989-40 P1 Spacer, Fan JD 5-Cyl 542 1993-97 B Cable, Batt. Pos. 0Ga x 18" - Red
542 19 89-49 Ul O-Ring -042 5421993-98 B Cable, Batt. Neg. 0Ga x 28" - Black
542 19 89-53 P2 Snap Ring, 1.375 Shaft 54219 94-04 Q1 Bracket, Lift Bail - Black
542 1989-60 D Radiator, 4-Row, 1-Pass FS8400 54219 94-14 U2 Valve, C-Balance
542 19 89-61 U1l Bushing G 15 MM 542 1994-19 Q1 HHCS, M16-2.0 x 65
542 19 89-64 Ul Gear JD Aux Drive w/ Ctr.Bor. 54219 94-26 N1 Nut, Castle 1-14 UNF
542 19 89-65 N1 Swivel, M12 x 1.75 542 19 94-27 N1 Washer, 1" Bearing Spacer
542 1989-75 P2 Armature Assy, Modified 1000 542 19 94-33 E1-2 Decal: E-Track Control
54219 89-76 U1l Hydro Pump, Parker H1 54219 94-35 C Decal: Axle Adjustment, Manual
54219 89-91 Ul Speed Control, Hydro 542 19 94-51 | Speed Control Compl
54219 89-96 B Actuator Shield 54219 94-52 K Hose, Fuel 5/16" - Supply & Return
542 19 90-12 K Fuel Tank 542 19 94-60 P1 Filter, Oil
54219 90-17 G Handlebar Mount R.H. 54219 94-61 P1 Element, Fuel Filter
542 1990-18 F Handlebar Mount L.H. 54219 94-75 N2 Brkt, Actuator Pivot, Long Blk
542 1990-21 L1 Insulator, Rubber w/o Holes 5421994-78 F Hose, Radiator Overflow
5421990-29 A Insulator, Rubber w/ Holes 542 1994-79 Q1 HHCS, M16-2.0 x 35
542 1990-39 L2 Insulator, Rubber 542 1994-80 P2 Bushing, Rubber 1/2"ID x 3/4”0D x 3/4"
5421990-44 T HHCS, M8 -1.25 x 75 542 1994-81 P1,S1 Gearbox, 1-Speed
542 19 90-45 S1-2 Key 1/4"Sq x2.5 Round Both Ends 542 19 94-84 Q1 Hose Clamp, Worm Drive SAE 96
542 19 90-53 A,B,D,E1,F,G,L1-2 Bolt, Hex Wshr Hd M8-1.25x25 Dg Pt 542 19 94-94 N2 Actuator - Compl
542 19 90-53 N1,01,P2,R,U1 Bolt, Hex Wshr Hd M8-1.25x25 Dg Pt 54219 95-12 N2 Bracket, Actuator Connector
542 19 90-55 Q1 Arm, Engine Mount JD 5-Cyl 54219 95-30 S1 Pulley, 10G3V 3.65 Gearbox 30-60"
542 19 90-68 Q1 Flange, Adapter 542 19 95-31 S1-2 Pulley, 10G3V 4.13 Gearbox 26"
542 1990-82 Q1 Muffler 542 1995-32 S1 Pulley, 10G3V 4.75 Gearbox 18"
542 1990-83 Q1 Bracket, Muffler 542 19 95-33 S1-2,T Pulley, 10G3V 4.12 Bladeshaft 18"
542 19 90-93 V1 Bracket, Filter - Lift Pump 542 19 95-34 S1-2,T Pulley, 10G3V 4.75 Bladeshaft 26-30"
542 19 90-96 V1,V2 Pump, Hydraulic Lift 542 1995-35 S1-2,T Pulley, 10G3V 5.60 Bladeshaft 36"
542 19 90-97 B Battery Tray 542 19 95-36 S1-2,T Pulley, 10G3V 6.90 Bladeshaft 48"
542 1991-11 W Hose, Air Intake FS8400 54219 95-37 S1,T Pulley, 10G3V 9.30 Bladeshaft 60"
542 1991-24 L2 Fitting, Parker, 2107-8-8-S 542 19 95-53 P1 Engine, JD 5-Cyl w/ Flywhl CL Mod
542 1991-25 L2 Fitting, Parker, 1/2 CR-S 542 19 95-55 N1 Rear Axle - Compl, FS6600/FS8400
542 1991-26 L2 Fitting, Parker, 1/2 MMO-S 542199559 D Radiator Assy FS8400
542 19 91-27 L2 Fitting, Parker, 1/2 CD45-S 542 19 95-66 W Hood, Air Inlet
542 19 91-28 X1,X2,X3,X5,X6  Spring, Blade Guard -3" Wide 542 1995-70 S1,T Flange, Inner, Tap. Shaft, B/O-10"
542 1991-36 L1 Angle, Radiator Mount, 4 Row PC Blk 5421995-80 T Bladeshaft Assy, FS8400 18" - compl
542 1991-38 N2 Actuator, 40mm Stroke 542199581 T Bladeshaft Assy, FS8400 26/30" - compl
54219 91-67 Q1 Bracket, Speed Control 5421995-82 T Bladeshaft Assy, FS8400 36" - compl
542 1991-83 | Cable, Push-Pull 5421995-83 T Bladeshaft Assy, FS8400 48" - compl
542 1991-86 P1 Bracket, Throttle Cable 542199584 T Bladeshaft Assy, FS8400 60" - compl
542 1991-92 Vi1 Bracket, Pump Mount 542 1995-85 E1 Decal: Blade Speed/Size Chart, FS8400
5421992-02 H Bracket, Depth Indicator 542 1995-86 E1 Decal: Bld Spd/Size Chart, FS8400 - CE
542 1992-10 K Draw Tube, Fuel Line Weldment 542 19 96-03 X2 Tube, Water, 42" B/O BId Grd - Compl
5421992-17 D Shroud, Radiator 54219 96-31 X2 Blade Guard, B/O - 42" - Compl
542 1992-22 | Handle & Switch Assy 54219 96-32 X2 Blade Guard, Front, B/O - 42" - w/Decals
54219 92-35 K Fitting, Elbow 5JIC x 6SAE 542 19 96-33 N2 Slider, 2.75" Dia
54219 92-36 K Fitting, 5JIC37/45°SAE Sw x 5/16H 54219 96-37 Y Pump, Water D283
542 1992-37 R Radiator Hose, Suction 542 1996-39 Y Port, Inlet 1/2 Hose Barb-Quad
542 19 92-39 N2 Pin, 12mm 542 1996-40 Y Grommet, Isolator
542 19 92-41 N2 Pin, 10mm 542 1996-41 Y Filter Assy
542 19 92-43 Q1 Exhaust Elbow, 90° 542 19 96-43 Y Filter Strainer Screen
542 19 92-47 L2 Bracket, Water System 542 19 96-46 Y Plate, Water Pump Mount
54219 92-51 R Bracket, Radiator Fill Mount 54219 96-48 'Y Switch, Toggle, Single Pole
542 1992-55 R Neck, Radiator Fill 5421996-49 Y Boot, Switch
54219 92-57 R Clamp, Support 54219 96-52 'Y Bracket, Water Pump Inlet
54219 92-72 R Radiator Hose, Return, Upper 542 19 96-56 P1 Starter - JD 12V (2.2 kw)
54219 92-73 R Radiator Hose, Return, Lower 54219 96-57 'Y Hose Assy, 1/2" MGH
542 19 92-74 Q1 Guard, Muffler Heat CE 542 1996-58 Y Hose Assy, 3/4" FGH Swivel
54219 93-08 C Wheel Bracket 54219 96-71 Y Electrical Cord Assy, Water Pump
54219 93-17 S1-2,T Flange, Inner 7" Dia, 42" 54219 96-77 D Lanyard, 24" Nylon-coated
542 1993-31 S1-2,T Flange, Inner 8" Dia, 48" 542 19 96-91 B,C,X2,X4 HHCS, M16 -2.0 x 140
542 1993-51 R SHCS, M12 X 1.75 X 30 542 1996-92 C Spacer Block, Blade Shaft - 1.5"
542 1993-52 Ul Key, 5mm Sq. x 25mm 542 1997-00 S1 V-Belt 3VX465 5-Band
54219 93-53 N1 Hose Assy, 6FJ90° x 6FJ90° x 21" 54219 97-13 A Decal: Depth Indicator Setting
542 19 93-54 N1 Hose Assy, 6FJ90° x 6FJ90° x 31" 542 1997-14 A Decal: Depth Indicator
542 1993-55 N1 Hose Assy, 6JF90° x 6JF x 15" 542 1997-23 AA Scuff Plate, Belt FS8400
542 1993-56 Ul Hose Assy, 6JF90° x 14.5 542 1997-41 V1 Hose Assy, 6JF90°L x 6JFSw x 14.5"
542 19 93-58 V1 Hose Assy, 4JFStr x 4JF90° x 22.5" 5421997-42 T Bladeshaft Assy, 42" - compl
542 1993-59 V1 Hose Assy, 4FJ x 4FJ90 x 54" 542 1997-46 S1,T Pulley, 10G3V 6.40 Bladeshaft 42"
54219 93-60 V1 Hose Assy, 6JFStr x 6JFSw x 12-1/2" 5421997-49 G Plate, Limiter - SS CE
54219 93-61 P1 Sender, Water Temp. 542 19 97-53 AB Bracket, Weight Box LH
54219 93-65 P1 Mount, Glow Plug Relay 542 19 97-55 AB Bracket, Weight Box Mount RH
542 1993-72 C,N1 HHCS, M12 x 1.75 x 140, DIN933 542 1997-58 02 Valve, Cartridge Check

NOTE: Part No's. that have an ASTERISK (*) suffix may not
be active 9-digit numbers. The '542' prefix has been added to
current 6-digit part numbers and '0' to 7 and 8-digit numbers.

09.07.07



FS8400 Husgvarna

PART NO. POS. DESCRIPTION PART NO. POS. DESCRIPTION
54219 97-60 02 Cylinder, Hydr Lift - FS8400 7252333-71 Y HHCS, M5 x 25 8.8
54219 97-62 02 Cylinder, Hydr Lift - compl FS8400 7252366-71 S2,T,X3 HHCS, M6 -1.00 x 12 DIN933
54219 97-65 S1 V-Belt 3VX485 5-Band 72523 70-71 X1,X2,X3,X4,X5,X6 HHCS, M6 -1.0 x 20 8.8
54219 97-66 S1 V-Belt 3VX465 5-Band 72523 76-71 | HHCS, M6 -1.00 x 35 FT
54219 98-36 S2 Gearbox, 3-Speed 7252379-51 X3 HHCS, M6 -1.0 x 45 8.8
54219 98-60 N1 Seal, Shaft 1.25 x 2" 72524 53-71 X2 HHCS, M8 -1.25 x 25 FT
54219 98-61 N1 Bearing, Tappered Roller, 1" 72524 53-76 X3 HHCS, M8 -1.25 x 25 10.9
542205191 M Extension, Pointer - Husg Gray 72524 57-76 P2 HHCS, M8 -1.25 x 35 10.9
542 20 53-08 | Bracket, Mounting 72524 67-51 A HHCS, M8 -1.25 x 80 8.8
542 20 53-09 | Toggle Switch - Compl 72524 93-71 B,P1,R,X5AA HHCS, M10-1.5 x 25 FT
542 20 53-67 Q1 Nut, Eye, 3/8-16 72524 95-71 ,Q1,X6,AA HHCS, M10-1.5 x 30 FT
542 20 62-58 P3 Rod, Shift, Long, Z/P 72524 95-71 B,P1,P3,P4,X2 HHCS, M10-1.5x 30 FT
542 20 62-92 E1-2 Nut - Deutsch Conn Recept 72524 97-71 P1 HHCS, M10 -1.5 x 35
542 20 62-93 E1-2 Washer - Deutsch Conn Recept 7252501-51 C HHCS, M10-1.5 x 50 8.8
542 2063-56 Q1 Washer, Flat 2.50 x .657 x. 188 72525 15-51 AA HHCS, M10-1.5 x 120 8.8
542 20 64-17 E1-2 Indicator Light, Red 72525 32-71 Q1,X2,X4 HHCS, M12 -1.75 x 20
5422064-63 T Bladeshaft, Tapered w/ Tach 72525 34-71 B,RX7 HHCS, M12 -1.75 x 25
542 20 64-68 E1-2 Panel, Instrument - Husq Gray 7252536-71 A HHCS, M12 -1.75 x 30 8.8
542 20 64-72 E1-2 Instrument Panel - Compl - Husq Gray 7252542-71 AB HHCS, M12 -1.75 x 50 8.8 FT
542 20 64-75 E1-2 Cover, Instrument - Husq Gray 7252548-71 01 HHCS, M12 -1.75x 80 8.8 FT
542 20 64-77 E1-2 Decal: Instrument Panel 72554 55-55 P2 SHCS, M8-1.25 x 30 12.9 B/O
5422064-79 T Bladeshaft Tube w/ Tach 73123 16-01 X3 Nut, Hex M6x1.0 DIN934
542 20 65-35 S1-2,T BladeShaft, Sealed - Compl 7314320-01 Q1 Nut, Hex Jam Thin M10 -1.5
542 20 65-48 E2 Decal: Tach Blade RPM/Gearbox - 5" 73225 14-01 U1,P1LY Nut, Lock M5 -0.8 Nyloc
542 20 65-49 E2 Decal: Tach Blade RPM/Gearbox - 6" 7322516-01 B,,X1-6 Locknut, Fiber M6 -1.0
542 20 65-64 E1 Bracket, Air Clean - Husq Gray 7322518-01 D,T,X3 Nut, Lock M8 -1.25 Nyloc
542 20 66-60 P1 Breather, w/ Small Hole 3/8" NPT 732 2520-01 B,P1,Q1,X2,X5 Locknut, Fiber M10 -1.5
542 20 66-73 E1-2 Tachometer 732 2522-01 Q1,X1-2,X4-6,Z,AB Nut, Lock M12 -1.75 Nyloc
73411 52-01 B,X1-2,X5-6,U1 Washer, Flat M6
73411 54-41 X3 Washer, Flat M6 Large
73411 63-01 P2,X1,X2,X3 Washer, Flat M8
73411 72-01 B,P1,Q1,U1,X6,AA Washer, Flat M10
73411 78-01 A,CFG,QLR, Washer, Flat M12
73411 78-01 X2,X4,X5 Washer, Flat M12
7351153-01 X1 Lockwasher, Split M6
73511 64-01 AP2,X2 Lockwasher, Split M8
73511 73-01 ,U1,X6,AA Lockwasher, Split M10
73511 73-01 B,C,P1,P3-4, Lockwasher, Split M10
73511 78-01 AB,C,Q1,N1,R Lockwasher, Split M12
74038 08-01 S2,T Washer, M6 Sealing
MISC ITEMS & SPECIAL KITS LEGEND
502 84 12-02 NS IPL Parts List: FS8400, HUSQ BHMS Button Head Machine Screw
504 63 69-01 NS OM Op Instr: FS8400 HUSQ CE 3-L FLHMS FLat Head Machine Screw
504 63 69-02 NS OM Op Instr: FS8400 HUSQ CE 5-L HHCS Hex Head Cap Screw
HWHSTS Hex Washer Head Self-Tapping Screw
542 0A 77-17* Z Inst Sht: Dual Work Light Kit RHMS Round Head Machine Screw
542 20 10-48 Y Inst Sht: Wiring-Water Pump Kit SBHMS Socket Button Head Machine Screw
542 20 11-13 S2 Instr Sheet: Proximity Switch SHCS Socket Head Cap Screw
SHSS Scocker Head Set Screw
STS Self-Tapping Screw
542 16 33-51* V2 Kit, Spool PHCS Pan Head Cap Screw
542 18 11-17* Z Kit, Light (optional) PHMS Pan Head Machine Screw
542 19 11-42* X1 Kit, Blade Guard Latch PHSTS Pan Head Self-Tapping Screw
542 1959-72 D Kit, Radiator Filter Secure FT Full Thread
542 1961-71 AB Kit, Weight 1-Bar 35 Ibs Gr Grade
542 1961-72 AB Kit, Weight 2-Bar 70 Ibs B/O Black Oxide
542 19 80-22 AB Kit, Weight 48" (1200mm) Compl
542 19 95-73 X3 Kit, Attachment Blade Guard 48"
542 19 96-26 Y Kit, Water Pump (optional)
542 19 97-57 AB Kit, Weight 60" (1500mm) Compl
542 2066-34 S2 Kit, Proximity Switch, 3-Speed
542 20 64-78 S2 Tool, Alignment - Prox Switch
541 2071-00 S1-2 Kit, Sheave Puller

NOTE: Part No's. that have an ASTERISK (*) suffix may not
be active 9-digit numbers. The '542' prefix has been added to
current 6-digit part numbers and '0' to 7 and 8-digit numbers.

09.07.07



NOTES / NOTAS:




A Frame & Cowling -

541 20 84-23

541 20 84-28

542 19 90-53 (x4)——=

W
"x&*\%&\\\\f\i‘\‘\‘\%&\*."

ANV

AN

725 25 36-71 (x6) —9

734 11 78-01 (x6) ———
735 11 78-01 (x6) ——

542 1§ 10-26 CE

——— 542 19 90-53 (x3)

FS8400

&
542 16 68-53#
542 18 10-26 CE

541 20 84-49 —

A CAUTION A

Radiator filter must be in place or engine damage will
occur, Clean filker as required or every 50 hours.

Der Motor wird beschadigt werden, falls de Kahlerfitter
alle 50 Stunden, reinigen

De radoatorfilter moet op Zijn plaats zitten om
schade aan de mator te vermijden
De filter kuisen als vereist of alle 50 uren

Le filre du radiateur doit étre en place,
sans quol le moteur sera endommage.
Nettoyer le filtre au basoin ou toutes les 50 heures.

El filtro del radiador debe estar en su lugar apropiado,
de otra manera ocurrira dafio al motor.
Limpie el filtro cuando sea necesario o cada 50 horas

I filtro del radiatore deve essere
altrimenti si danneggia il mofore
Pulire il filtro ogni volta che & necessario o ogni 50 ore.

nicht eingebaut ist. Den Filter nach Bedarf, aber mindestens

542 1‘6 68-53

T542 18 10-59

542 19 97-14

504 62 84-01 CE

542 19 97-13
504 63 01-01 CE

542 19 06-28
»— See Diag U2

542 19 90-29

542 19 90-53 (x2) |
735 11 64-01 (x2) —|—
541 20 84-30 (x2) ——&.

A\ CAUTION

Radiator filter must be in place or
engine damage will occur. Clean
filter as required or every 50 hours.

504 61‘3 01-01 CE

542 1? 97-13

DRIVE
(Engage):
Turn Knob

Clockwise
(Downward)

542 19 90-53 (x5)

542 1‘7 62-23

z N > ]
/) keep all guards in place.
Ar.‘.aqura en funcionmiento-

Los capotes deben estar en
posicion.

All guards must be in place.
Los capotes deben estar en

posicion

542 15‘5 10-59

DIESEL

542 1? 06-28

NEUTRAL:
Turn Knob
Counter-

1oP

P
Ron

08.03.07

725 24 67-51 (x2)
542 02 07-77 (x2)
539 99 01-88 (x2)

542 17 62-23 (x2)

542 19 89-27 (x2)

541 20 84-56




10P

B Upper Frame - FS8400 >’Z<

08.17.07

——542 02 02-44 (x2)
— 539 99 00-55 (x2)
— 542 19 80-78

—542 18 11-78 (x2)

T //—9421993-98
L 735 11 78-01
725 25 34-71

542 19 80-77

542 19 90-97
§— 542 16 74-49 (x2)

— 542 17 20-17 (x2)
¢ — 734 11 52-01 (x2)

542 17 70-66—— [/
542 18 21-84—

542 19 93-97

725 24 93-01 (x6)
735 11 73-01 (x6) -
734 11 72-01 (x6) |
54120 84-26 (x2) 1Ry 50197 11-03 L.H.
541 20 84-66 R.H.

ﬁ 541 20 84-67 L.H.
542 19 96-91 (x4) 734 1172:01 (xd)
= X
542 19 19-62 (x4) 735 11 73-01 (x4)
539 97 69-82 (x4) — 72524 95-71 (x4)

Te 541 20 84-32 R.H.
. 541 20 84-33 L.H.

501 97 10-02 R.H.

% 1-Speed

% 3-Speed

542 18 23-05 (x2) ———

541 20 84-34 (5-7” Flange)
541 20 84-35 (8” Flange)
73411 72:01 (x2)
——735 11 73-01 (x2)
542 17 25-01 (x2)

N

504 83 94-01 (x2)
(Rear - 36 & 42”Only) g IS

504 55 85-01 (x2) )
(Rear - 36 & 42”0Only) . ¢

541 20 84-31 (XZ)%
- " 541 20 84-63 LH [ (Front Only)
S ez,

% e N 541 20 84-64 RH
o, i Off
\\' ! ! q p®

See Diag A — S X

o®—— 542 16 74-91 (x8)
*® (x12 for 36” & 42”)

732 25 20-01 (x8)
(x12 for 36” & 42”)

732 25 16-01 (x2)

- L L 504 58 03-02 (x2)
t 734 11 72-01 (x4) >
735 11 73-01 (x4) s. :
725 24 93-71 (x4) ‘
L 542 19 90-53 (x2)

542 16 75-55 (x2)
542 19 89-96




C Lower Frame with Pointers - FS8400

542 02 03-52 (x4)——

539 99 02-54 (x4)——
See Diag Q1

542 16 79-25 (x2) —

54213 97-41
73511 78-01 —
734 11 78-01

542 02 02-16 (x4) ——
See Diag N1

See Diag B —

542 19 94-357

?

542 18 31-24 (x2) |

>
| See Diag T
542 02 07-45— Loe 504 06 12-01 (x2)
Nz&s 11 73-01 (x2)
725 25 01-51 (x2)
542 03 23-66
54216 75-55 (x2)
— 54219 93-08
— 542 03 08-22
—— See Diags
G&H
R
/ WS
L542 17 30-10 (x2) N
542 19 93-72
/./I See Diag O1
) t 734 11 78-01
See Diag N1 735 11 78-01
(Manual)
725 25 44-51
See Diag N2—
(E-Track)
542 19 94-35

10P

"

R

09.06.07

542 13 97-49 (XZ)*‘ — See Diag M

735 11 73-01 (x2)——

542 19 96-91 (x4) 18 - 42”
542 16 63-56 (x4) 48”
—— 54219 19-62 (x4)

—— 539 97 69-82 (x4)

— 542 19 96-92 (x2) 18 - 42”

(Manual Only)




D cowling - FS8400 %y

gt

08.16.07

See Diag W See Diag E1 & E2

T 015 70 05-06 (x2)

——————732 25 18-01 (x2)

——542 16 01-72
(See Diag P1)

&—542 19 90-53 (x2)
L a41 208002

504 12 29-01
504 12 29-02 CE

541 20 84-16
542 19 90-53 (x6) 9

—542 19 90-53 (x3)

See Diag L2

542 19 07-01 (XZW

See Diag G A

—542 19 90-53 (x4)

542 16 66-24 (x4) — 4.“ 7 See Diag K

541 20 84-24 (x2) R 542 20 54-38
542 16 75-55 (x2) — . - *542 19 89-60
542 19 90-53 (x6) —% I3 . - *542 16 64-59
- *542 04 03-30

*542 19 96-77 (x2)

See Diag F
—542 16 66-24 (x4)

542 19 90-53 (x3) |

J ‘, v : -

See Diag L1 J
542 19 92-17 (x2) 542 16 66-24 (x2) *542 19 94-59 - Compl

542 19 07-01

) Husgvarna

FS8400D

504 12‘ 29-01 504 12‘ 29-02




E1 Instrument Panel - FS8400
**1-Speed **

*Compl Gray 542 20 64-72

*542 20 64-77
*542 20 64-17 ——

1P

gy
R
n

08.03.07

539 30 01-11

E-Track Option
— 541 20 15-93

*542 16 64-38
*542 20 66-73

542 19 95-85
542 19 95-86 CE

542 19 94-33

*542 16 63-59 542 20 64-75
*542 02 05-87 (xﬁ)W

*542 16 67-07
*542 18 22-19 (x2)

539 30 01-11 &
542 18 22-20J
(CL Option)
1\“ *542 02 05-87 (x3)
*542 16 68-57 [5A](x3) - A *542 16 67-08 (x3)

. % f *542 02 01-32 (x2) ——
See Note: - - FE
ee Note: 542 19 88-15 [30A] § 549 16 6622 P1
F *541 20 52-53 P2
542 16 68-55 [10A](x4) *542 16 68-78 (x2)

(Options)

Note: 542 20 64-72 Panel comes with four (4) 5 Amp fuses. The third fuse down MUST
be replaced with a 30 Amp fuse (542 19 88-15) for use on the FS8400.

542 20 64-77 542 1? 95-85
\

542 19 95-86 CE
|

%**542 17 63-83
*542 16 68-78

T 542 18 04-27
/ P2

*542 20 64-68
*542 20 62-93 (x2)
*542 20 62-92 (x2) —

- Engine Harness 542 18 22-80
- Cowling Harness 542 18 22-81
See Operator’s Manual
for Wiring Diagram.

542 18‘ 04-27

See Diag W

542 16 01-72
(See Diag P1)

541 20 84-62

L 542 18 37-69

08.03.07

542 18‘ 37-69




E2 Instrument Panel - FS8400
** 3-Speed **
*Compl Gray 542 20 64-72

1P

%
R
n

08.03.07

Tachometer
Blade RPM
Decal No

G-Box Range

Engine RPM
Decal No

Flange Dia
Inch (mm)

539 30 01-11

*542 20 64-77
*542 20 64-17 ———

542 20 65-48
542 20 65-49
504 11 98-01

504 98 11-08
504 98 11-09
504 98 11-02

5.0" (127)
6.0” (152)
7.0’ (178)

E-Track Option

e 541 20 15-93
542 19 94-33

8.0” (203)

504 98 11-05

*542 16 64-38 504 11 98-04

*542 20 66-73

*542 16 63-59*‘

*542 02 05-87 (x6)
*542 20 64-75

% —*542 17 63-83
*542 16 68-78
542 18 04-27

*542 16 67-07
*542 18 22-19 (x2)

539 30 01-11
542 18 33-82J
(Tach Switch)

*542 20 64-68
*542 20 62-93 (x2)
*542 20 62-92 (x2) —

*542 02 05-87 (x3)
*542 16 67-08 (x3)
*542 02 01-32 (x2) —

L*542 16 66-22

*541 20 52-53
*542 16 68-78 (x2)

*542 16 68-57 [5A](x3)
See Note: 542 19 88-15 [30A]7E

542 16 68-55 [10A](x4)j
(Options)

P1 - Engine Harness 542 18 22-80
P2 - Cowling Harness 542 18 22-81
See Operator’s Manual

for Wiring Diagram.

Note: 542 20 64-72 Panel comes with four (4) 5 Amp fuses. The third fuse down MUST
be replaced with a 30 Amp fuse (542 19 88-15) for use on the FS8400.

542 18 04-27

542 29 64-77 542 19 94-33
|

504 11 98-02 (CE)

(18-30) (26-42)
5-0 7.0”

542 2q 65-49 504 11‘ 98-04

(30-48)
8.0”

(20-36)
6.0”




F cowling Side - L.H. *

See Diag A

01.05.07
542 02 00-49 (x2)

542 19 90-18

_ 5421994-78
541 20 84-18
542 16 75-55 (x10) e
734 11 78-01 *‘
542 17 46-79 W/

539 10 13-31
542 16 32-45 (x2)

542 18 13-61 é&

N
542 19 90-53 (x2) v{/

539 30 03-40

542 13 95-68

542 16 64-91
542 16 64-13

(S cowling Side - RH. >‘]<

See Diag A

08.26.07
542 16 36-88 (x4) —

r -
542 16 36-89 (x4) — ¢

542 19 90-53 (x2) p’
542 16 75-55 (x8) —— T N

] 542 19 97-49 CE

539 10 13-31
541 20 84-19
\( ‘ r542 17 46-79
SN &
\ > 7
> 734 11 78-01

542 16 36-72 —

7@\ ! ir “ P 54216 60-38
542 16 32-45 (x2) & o N \ i

See DiagH —

©@—— 54216 64-91

s 542 13 95-68
539 30 03-40
<S> —542 19 90-17

See Diag C —




Depth Indicator
See Diag H

504 57 16-01 ——

539 99 01-22 (x4)

542 03 08-22 (x2)
542 03 23-66 (x2)

1oP

"%
R
n

08.03.07

539 99 06-37

<

=\

542 19 92-02

539 30 13-66 (x2)

539 30 11-53
539 30 13-67 (x2)

541 20 20-61 @ Depth Stop Harness - compl
/> 542 18 22-28
i Connects into
— 53997 69-79 Cowling Harness
542 19 18-94
542 19 19-27
ﬂ 539 30 02-68
L See Diag G
9
See Diags

C&G




I Speed Control - FS8400
Speed Control - compl. 542 19 94-51

*Handle & Switch - compl. 542 19 92-22

*

542 18 20-99 (x3)—»
4

542 18 21-027/

542 20 53-08 —
542 18 20-96——

542 18 21-46—
732 25 16-01 (x2)

72523 76-71 (x2) |

542 18 30-01 (x2) —
54217 69-98—

542 17 69-94—

542 16 31-86——

542 02 07-45—
542 18 31-24 (x4)—

732 25 22-01—

\'QJ

*542 20 53-09

Cowling Harnes
542 18 22-81

—542 18 10-39
542 18 31

Connects into }
s

——542 18 31-37
/0 732 25 16-01

542 17 63-98
Connects to

owllng Harnes
542 18 22-81

542 16 36-88 (x2)

-54

(x2)

:

To,

%

09.07.07

542 17 69-96
542 02 01-99

—542 16 64-66
®» — 542 13 66-85 (x2)

—542 19 91-83

(See Diag R)




Fuel Tank >’5
See Diag D

01.09.07

539 30 00-69 *‘ 542 02 00-49 (x4)

542 19 94-52 (x2) —

542 19 92-36

542 02 00-49 (x2)—
542 19 92-36 ——
542 19 92-35

Q) —— 542 19 92-10

542 19 90-12




Ty

L1 Cowling - Front - FS8400
See Diag D

it
' | B

R! ng

07.24.07

541 20 84-15

542 16 36-727

— 542 19 90-21 (x2)

542 19 90-53 (x3)

542 16 75-55 (x3)
542 19 91-36

542 16 75-55 (x4)

L2 Cowling - Rear - FS8400 *

See Diag D

09.07.07

542 19 90-39

542 19 91-25

542 19 91-26

542 16 75-55 (x2)

542 16 75-55
542 19 92-47 541920 84-21
539 30 02-43
542 04 02-61 542 19 07-33
542 19 90-53 (x2)
542 19 91-27
541 20 48-55 ‘
539 30 00-11 Y
| \—542 1991-24
- W1 - €8¢ -
542 04 56-42
J 542 04 56-40
542 19 61-73
See Diag P1

541 20 84-27J 542 19 07-33

e (QJHUSAVAMA

See Diag Y




1P
Ri

M Front Pointer - FS8400 .
See Diag C e

08.26.07

* 542 18 33-96 Front Pointer - Compl

(502 28 75-01

542 02 08-90 (x10°)
542 04 32-03 (xz)T

*542 20 51-91

542 18 23-03

*542 04 64-25———

*539 99 02-50 (x2) Q

,—*542 16 01-96

L +542 02 01-36 (x2)
[ *542 02 03-77 (x2)




1P
Ri

ht
N 1 Rear Axle - Manual *542 19 95-55 Rear Axle - Compl

gt

See Diag D O 53910 25-35

*5421994-26 ——— % 09.07.07

*542 02 06-16 ———

*542 19 94-27 —® * .

*542 02 02-16 (x4)—|® A — 54219 04-33

See Diag C il
. —"
See Diag N2 & 542 19 98-61 (x2)
© 54219 98-60

———*540 07 12-01

—542 19 93-72 See Diag D
*542 19 89-65

*541 20 71-91

*542 02 01-80
@

& —*542 19 88-43 (x2)

*542 19 93-53—— @ *539 10 25-35 (x2)

_*542 19 88-42 (x2)

*542 19 90-53 (x8)

‘,,-.‘ M1
(See Diag U2)

*542 16 74-31 (x8) ha
*735 11 78-01 (x8)

*542 16 46-32 (x2)
|—*542 02 06-16 (x2)
*542 19 88-78 (x2)
*541 20 49-91 (x4)
*542 19 93-55

*542 19 93-54——

% M2
See Diag U2

1P

N2 Rear Axle - E-Track §$’<

See Diag D

06.27.07

*542 19 94-94 Actuator - Compl

542 19 92-41

See Diag N1

542 19 92-39

*542 19 91-38 ————

*542 19 94-75 — & 2

542 16 70-35 J

542 17 72-39




O Front Axie - FS8400
See Diag C

542 16 42-97 —
542 19 89-36

542 04 |80-78 (x4)

542 02 05-51 (x4)——»
539 30 01-23 (x4)

542 04 64-02 (x4)

542 19 17-70 (x2) 18”- 42”
542 19 17-71 (x2) 48”- 60”

541 20 84-37

542 19 90-53 (X2) —

10P
Ri he

gt

ﬁ — 725 25 48-71

»—— 542 17 30-09 (x2)

539 30 01-20 (x2)

09.06.07

02 Hydraulic Lift Cylinder - FS8400

*542 19 97-62 - Compl

1P

Big,
gort

L - See Diag V1

HYDRAULIC SCHEMATIC
(See Operators Manual)

08.16.07




1P

P1 Engine, Fan & Gearbox - FS8400 oy
**1-Speed **

gt

54120 71-05

*542 19 95-53 Engine - compl

725 24 93-71—

734 11 72-01 (x2) 08.26.07
(r732 25 20-01 (x2)

Engine Service Parts (Not Shown) 725 24 95-71 42 16 69-
*542 19 95-53 Engine JD 5-cyl w/ Flywhl CL Mod T 5 669-83
*542 19 96-56 Starter, JD 12VDC 54219 93—61*‘ \ \ %

*542 19 94-60 Filter, Oil } @ A , ’

*542 19 94-61 Element, Fuel Filter "("%’ 72524 9571 (x4)
*504 73 22-01 Belt, Serpentine 3 \,‘~ |Apply Loctite 246|

*504 73 32-01 Pulley, Crankshaft

=[] 735 11 73-01 (x4)

AR
Q' t L725 24 97-71 (x4)

735 11 73-01 (x4)

L 542 19 89-40

542 19 91-86
542 16 66-72

539,30 0306 (x2)
i 539990555

See Diags
X1,X2,X3,X5,X6

-W2 -« -ﬁ 542 20 66-60 178 Fi
542 19 80-43 —H "7 Y
'&,.\ >
& &4

(0

541 2048-55—- 8 y
L542 16 63-51
—541 20 69-43

See Diag S1 A 539 99 00-55 (x2)
- /:/« S (5] ——539.9901-34 (x8) 1020739
o onie (T 542 16 77-22 (x2) N~ )
st
542 18 10-65 e
j/'/ 12 13 9640 542 19 81-19 See Diag D
T - 732 25 14-01 (x2
725 24 95-71 (x8) 542 16 07-04 (Note) (x2) | 542 18 35-30
73511 73-01 (x8) §—541 20 48-70 L 5421913-16 |- 542 19 93-79 Compl

- W1 -See Diag J | 542 16 69-07
NOTE: Drain water when Temperature below 32°F (0°C).

10P
Ri
Pz Engine Gearbox - Clutch 734 11 63-01 (x4) >
*% *% Pio”
1-Speed 735 11 64-01 (x4)
542 19 19-96 (x4) W 08.17.07
[ Torque: 28 ft-lbs ﬂ

542 16 63-51
542 19 89-53

542 19 90-53 (x8)
542 16 66-85 T

542 19 89-53

725 24 57-76 (x4)
735 11 64-01 (x4) W
Za

542 19 93-96
— 542 17 62-23

Apply Loctite 246
Torque: 35 ft-lbs

725 54 55-55 (x2)

\/ 542 19 93-87

& t L542 19 94-80
542 18 22-33

542 16 66-74

542 17‘ 62-23




1P

P3 Gearbox & Belt Guard S
** 3 - Speed ** “

08.26.07

735 11 73-01 (x2) —
72524 95-71 (x2)—

N

542 19 05-95 — “,

y

502 29 32-01 ‘ \4\

542 20 64-16 (x2)

735 11 73-01 (x2)
731 43 20-01 (x2)
504 53 96-01——
504 53 75-01——

%

See Diag R2

542 16 32-14

504 54 55-01
542 17 62-23—— +

v 539 99 02-58 (x2)
%
542 18 33-75 — o 542 20 62-58
i % ——502 29 81-01 (x2)
L 735 11 73-01 (x10) A 539 99 01-87 (x2)
E
542 16 36-56 T
W2 -
See Diags X1,X2,X3,X5
504 54 87-01 —— -W1-
50454 86-01 ———— See Diag L2
504 54 88-01 (Note) ——
504 54 85-01
NOTE: Drain water when Temperature below 32°F (0°C).
504 55 97-01

542 19‘05-95 542 17 62-23 See D‘lag A

i

1, Shift Lever To
2 Goar N, 1.2 Or 3}

Lin Detert Loek
1 (vt To Hoi)




Q1 Engine Mounting, Lift Bail & Muffler - FS8400

See Diag D,E1,W

_CEONLY

542 19 92-74
542 16 08-40 (x8) —

4 _CEONLY _
542411929006&91 E542 17 20-17 (x8)
- 542 16 36-89 (x8
732 25 20-01 (x2) — 542 19 14-03 £x4;
734 11 72-01 (x2) —
542 19 90-83 ————
542 19 90-82
54219 92-43 — @@\
541 20 04-83 —
-

725 24 95-71 (x2) J
725 25 32-71 (x2)

735 11 78-01 (x2) \

734 11 78-01 (x2)

542 16 63-52 (x2
b2) ﬁ 542 16 63-56 (x2)
542 19 19-62 (x2) —
542 16 74-47 (xz)—‘%w\@L
542 16 03-93 (x2)

-

542 20 63-56 (x2) — @D ©) g\ See Diag B & Q2
S

539 99 03-33 (x2) — l
542 16 63-68 (x2) — ﬂ

8 539 30 04-40 (x2)

542 16 74-48 (x2)—@

1P

Ri he

gt

09.06.07

| 542 16 49-68
— 73143 20-01 (x2)

542 20 53-67
— 53999 01-18
539 99 05-63

541 20 84-22

734 11 78-01 (x4)
542 16 75-64 (x4)

|

AN

S

Torque: 63 ft-Ibs |

& )

’——732 25 22-01 (x4)

734 11 78-01 (x4)
+——542 19 94-04 (x2)
r539 97 69-82 (x4)

’f542 19 94-19 (x4)
Apply Loctite 246
Torque: 250 ft-lbs

542 20 65-50 (x2)
? 542 19 90-55 (x2)
" r 542 19 91-67 (See Diag R)

539 97 69-82 (x4)
> ( 542 19 19-62 (x4)
@ f —542 19 94-79
’ r (Opposite Side)

542 16 74-47 (x3)
[Apply Loctite 246]

542 19 91-50 (x2)
(L, -542 16 63-68 (x2)
v

t542 16 64-18 (x2)
542 16 63-52 (x2)




Q2

Engine Mounting - FS8400

See Diag
D&R

See Diag C
— 542 02 03-52 (x4)

L 539 99 02-54 (x4)

1P

s
Rim\‘

See Diag Q1
542 16 03-93 (x2)
542 19 19-62 (x2)
542 16 74-47 (x2)

542 16 90-65
\

07.24.07

May Cause Burns And / Or

Muffler Is HOT!
Ignition Of Material.
Avoid Contact!




R Engine Cooling & Pumps - FS8400

542 02 00-50 — &

732 2522-01 —
734 11 78-01 —
542 16 66-30 542 19 92-57
015 70 05-37
542 19 92-37 j
RL - See Diag D

ol

-

See Diag P1

734 11 78-01 (x2)
542 19 93-51 (x2)

1oP

Ri he

gt

09.07.07
542 19 92-72

542 16 63-93

542 16 66-30
T T 542 19 92-55

542 16 66-30

-

542 19 92-73

T542 16 66-30

/RU - See Diag D & Q2

F542 19 92-51

L 542 13 97-51
— 542 19 90-53

See Diag U1

Speed Control Linkage
(See Diag | & U1)

"
L See Diag Q1

-S-

4

7 }See Diag V1
o D

N

735 11 78-01 (x4)




To,

%

S1 Gearbox-Blade Shaft - FS8400
**1-Speed **

542 19 94-81

10 Gr Pulley No Dia  Blade

54219 95-32 (x2) 4.75" 18"
542 19 95-31 (x2) 4.12” 26"
542 19 95-30 (x2) 3.65” 30-60”

See Diag P1 09.06.07
542 16 46-32 (x2) N 1 |
NN
£ N
N &

Gearbox Serial Number

541 20 71-00 - Kit, Sheave Puller 504 83 68-01 (x1) Seal, Input Shaft

(Optional) 504 83 68-02 (x2) Seal, Output Shaft
542 16 64-80 (x2) — 539 99 03-33
542020180 (x2)— (@ 6 953;% % %93'82 TT
‘ - RH
54216 03-93 (x2)— 542 16 34-87 - 18-48”

542 16 34-89 - 60~

542 19 90-45 (x2)

5-Band 3VX Qty Size Blade Dia
542 19 97-00 (x4) 465 18-26, 36” & 48”

542 19 97-66 (x4) 450 30”
542 19 97-65 (x4) 485 42”
541 20 19-08 (x4) 500 60” 542 20 65-35
See DiagC & T
Pulley No Dia Blade

542 19 95-33 (x2) 4.12” 18"
542 19 95-34 (x2) 4.75” 26-30”
542 19 95-35 (x2) 5.60”  36”
54219 97-46 (x2) 6.40”  42”
542 19 95-36 (x2) 6.90”  48”
542 19 95-37 (x2) 9.30” 60”

Inner Flange Dia Blade
54120 68-88 (x2) 5”  18-30”
542 19 88-64 (x2) 6” 36”
542 1993-17 (x2) 77 42”
542 19 93-31 (x2) 8~ 48”

542 19 95-70 (x2)

542 19 17-87
60” Only
542 02 07-88 (x6)
542 19 17-88 (x6)
539 30 01-33 — Outer Flange
w/ Dowel Pin Dia Blade Dowel Pin  Dia x Lg
539 99 03-33 542 16 63-07 5” 18-30” 542 02 03-04 .375x 1.50”
LH 542 16 32-72 6”  36” 542 02 03-04 .375x 1.50”
L QQ 18.487 542 1993-78 7”7 427 539 30 00-10 .375x 1.75”
gjé 12 gj_gg 18639 54219 19-43 8” 48" 542 02 03-04 .375x 1.50”
54219 17-87 10” 60” 539 30 00-10 .375x1.75”




1oP

Ri he

Sz Gearbox-Blade Shaft - FS8400

** 3 . Speed **
09.06.07
542 19 98-36
See Diag P1 & P4 —— 542 16 46-32 (x2)
Engine Pulley | Flange
Pulley No Dia Dia

542 19 95-31 (x2) 4.12 | 5.0”-8.0”

5-Band Flange
V-Belt 3VX Size Dia

54120 11-18 (x4) 560 | 5.0”-6.0”
504 11 97-03 (x4) 580 7.0”
541 20 11-15 (x4) 600 8.0”

542 02 01-80 (x2)

542 20 65-35
See DiagC & T
542 16 32-45 (x2)T

Gearbox Serial Number

504 83 68-01 (x1) Seal, Input Shaft
504 83 68-02 (x2) Seal, Output Shaft

542 19 90-45 (x2)——

539 99 03-33 i
542 16 34-88 (|_|-|)T

N

539 30 01 -33ﬁ

F *542 20 66-34
*740 38 08-01

*542 20 66-34 Kit, Prox Switch
(Includes: *Proximity Switch w/ Con,
*542 20 11-13 Instruction Sheet &

*542 20 64-78 Alignment Tool)

725 23 66-71-8

542 16 03-93 (x2)
539 10 26-53
T 539 97 69-82
T 539 99 03-33

542 16 34-87 (RH)

Inner Flange Dia

54120 68-88 (x2) 5.0”
542 19 88-64 (x2) 6.0”
54219 93-17 (x2) 7.0”
54219 93-31 (x2) 8.0”

Outer Flange Bladeshaft Pulley | Flange
w/ Dowel Pin Dia Dowel Pin Dia x Lg Pulley No Dia Dia
542 16 63-07 5.0” | 542 02 03-04 .375 x 1.50” 54219 95-33 (x2) 4.12” 5.0”
542 16 32-72 6.0” | 539 30 00-10 .375 x 1.75” 54219 95-34 (x2) 4.75” 6.0”
542 19 93-78 7.0” | 539 30 00-10 .375 x 1.75” 54219 95-35 (x2) 5.60” 7.0”
542 19 19-43 8.0” | 542 02 03-04 .375 x 1.50” 542 19 95-36 (x2) 6.90” 8.0”

541 20 71-00 Kit, Sheave Puller
(Optional)




Blade Shaft Tube - FS8400
542 20 65-35 - Compl
See Diag C, S1 & S2

542 19 19-63——¢
542 19 12-84

73225 18-01 (x4) —

542 20 64-79 ——

542 19 90-44 (x4)

y —— 542 16 42-43 (x2)

740 38 08-01 (x2)
725 23 66-71 (x2)

T%

%

09.06.07

Blade Shaft Assemblies - Compl with:
Pulleys, Flanges & Mounting Fasteners

FS8400 1-Speed

09.06.07

Assy No Blade Pulley,10G (x2) Dia Inner Flange Outer Flange Dia
542 1995-80 18" 542 1995-33 4.12” 54120 68-88 542 16 63-07 5’
542 19 95-81 26/30” 542 19 95-34 4.75” 54120 68-88 542 16 63-07 &5’
542 19 95-82 36" 542 1995-35 5.60” 542 19 88-64 54216 32-72 6"
54219 97-42 42> 5421997-46 6.40" 54219 93-17 5421993-78 7’
542 19 95-83 48" 5421995-36 6.90” 542 19 93-31 54219 19-43 &
542 19 95-84 60" 5421995-37 9.30” 542 1995-70 54219 17-87 10"

Blade Shaft Assemblies - Compl with:
Pulleys, Flanges & Mounting Fasteners
FS8400 3-Speed

Assy No Blade Pulley,10G (x2) Dia Inner Flange Outer Flange Dia
504 82 70-05 18-30" 542 19 95-33 4.12” 54120 68-88 542 16 62-86 5"
502 82 70-06 26/30” 542 19 95-34 4.75" 542 19 88-64 54216 32-72 ©”
504 82 70-07 42° 5421995-35 5.60” 54219 93-17 5421993-78 7~
504 82 70-08 48" 5421995-36 6.90” 54219 93-31 54219 19-43 &

09.06.07




1P
Ri

U1 Hydraulic Drive Pump - FS8400 - .
See Diag R i

07.24.07

See Diag V1

Apply Loctite 246

53930 03-10 — [ R\t % Torque: 12 ft-lbs
L 539 99 00-55 (x2)

542 19 89-61
542 19 89-64

542 16 49-54 (x2) — ¢S

542 19 89-76
. 542 16 68-91
,, 542 19 89-91

16 — 542 16 64-66

— See Diag 1 & R
541 20 48-06 (x2) —§ S ee Diag
v ]
RE 0 542 17 23-46
W 542 19 90-53
732 25 14-01

542 19 93-56 (x2)

e (G

-P1-
See Diag U2 | -P2-

1P

Ri he

U2 Bypass valve Manifold "
See Diag A

gt

541 20 47-56 (x2)——

*542 19 89-15 Valve - Compl 07.24.07

<+— *542 19 89-17

|'_"_FO—‘"_"_<_"_] RIGHT 541 20 47-56 (x2)
| B - -56 (x
P2l oV | ’é‘ 1M2
I \\\ ﬁ : | A B
1 \\ - ; i M2
To Pump Outlets ! NG e | See Diag N1
See Diag U1 [ P e |
| VA | LEFT
P1 ] . I
|

e e e o

HYDRAULIC SCHEMATIC
(See Operators Manual)




V1 Lift Pump & Filter

542 19 93-58
—

’7541 20 50-11

541 20 47-68

542 19 91-92 T

: t L542 02 07-64 (x2)
L 539 99 01-18 (x2)
-C- 542 04 87-40 (x2)
From Hydraulic
Pump Case Drain

See Diag U1

542 17 62-23

539 97 69-34 (x2) 72
539 99 01-87 (x2) ——

542 19 90-96
See Diag V2

542 19 93-59 — =

539 99 00-71 (x2)——$§
539 99 00-52 (x2)

-S-

’ Hydraulic Pump
Suction Port
See Diag U1

1oP

Ri he

gt

07.24.07

— 542 19 97-41

3421990-93 7§ 541 20 49-11
541 20 49-83
542 16 64-48
542 16 64-49
54219 93-60
L 539 30 03-10 (x2) 54217 62-23

A ) L ) Machinery Hazad - Always
@5 A ToLLift Cylinder NN
See Dlag 02 Iﬁg:igialj;:‘utes deben estar en

All guards must be in place.
Los capotes deben estar en

posicion

V2 Lift Pump (Not Shown)
542 19 90-96 - Compl

Lift Pump Service Parts
SS1 -542 16 61-21 Starter Switch - 12VDC
RV1 - 542 16 33-21 Valve, Adj. Relief
CV1 -542 16 33-19 Valve, Check Cart.
STR - 542 16 33-26 Strainer, Pump
FB1 - 542 16 33-24 Cap, Filler-Breather
SV1 - 542 18 30-06 Valve Cartridge
“ -542 16 65-94 Coil - 12 VDC
“ -542 18 00-23 Filter Screen
- 542 02 01-77 Nut, Thin Jam
- 542 16 33-50 Spring, Valve
“  -542 16 33-51 Spool Kit

FB1

Y S G L
sv1é
SCR
N 031
4 I_{I

cv1

|_
|
|
I
/N
|
I
|
|
I
|
|
I
|
|
I
|
|

Y U

07.24.07

HYDRAULIC SCHEMATIC




T%

W Air Filter - FS8400

See Diag D, E1 & Q1

U R
@™ | Trony

08.20.07

— 542 19 95-66

*542 19 10-82 - Compl

*542 19 11-16
*542 19 11-15

*542 19 11-14

542 16 68-80 T

541 20 09-89 m

541 20 06-42




X1 Blade Guard Assy - Slip-On - FS8400

Compl. 18” (450mm) - 542 19 87-78 (3”)
Compl. 26” (600mm) - 542 19 81-64 (3”)

Compl. 30” (800mm) - 542 19 81-65 (3”)
Compl. 36” (900mm) - 542 19 81-66 (3”)

541 20 84-47 18”
541 20 84-45 26”
541 20 84-39 30”
541 20 84-44 36”

On

542 16 32-75

725 23 70-71 (x2) —
734 11 52-01 (x2)
732 25 16-01 (x2)

CE

542 16 69-57

542 19 19-62
539 97 69-82

&

542 04 02-75
See Diag -W2- T
P1&P3

542 16 69-86 18”(x2)
542 16 69-85 26”(x2)
542 16 68-15 30”(x2)
542 16 68-46 36”(x2)

-

542 16 72-89
542 19 71-70

36” Only

e
>

Y

s

JE—

A

542 16 74-48

542 16 68-16 (x2)——

542 04 61-01 (x2)
542 16 75-03 (x2)

N\ WARNING

| —— 542 16 72-98

P

CE

———542 13 97-59 (x2)

735 11 53-01 (x2)
89— 542 02 08-64 (x2)
542 16 67-50

542 16 78-18 (x4)
542 16 33-95 (x2)
73225 16-01 (x4)

542 19 60-29 CE

To,

%

09

541 20 84-40
732 25 22-01

-

_
1.9

542 16 31-88 (x2)
& 542 17 20-11 (x2)
542 16 77-61 (x2)

542 13 97-51 (x2 7

a

*542 18 39-98

L—*542 18 39-99
*Latch Kit - 542 19 11-42 (x2)

542 19 60-29 CE
|

542 04" 61-28

A WARNING 4k

DO NOT CHANGE TO A
LARGER BLADE GUARD SIZE
WITHOUT CHANGING TO
PROPER BELT DRIVE, ENGINE
SPEED AND BLADE FLANGES.
FAILURE TO COMPLY COULD
RESULT IN DEATH OR
SEROIUS BODILY INJURY.
SEE OPERATOR'S MANUAL FOR
INSTRUCTIONS. IF YOU DO NOT
HAVE AN OPERATOR'S MANUAL,
CALL TOLL FREE 1-800-268-5040

542 16 72-89

—

.06.07

732 25 16-01 (x4)
72523 70-71 (x4)

732 25 16-01 (x4)
542 19 91-28 (x2)

—542 19 51-27

542 16 72-98
542 04 61-28

542 19 87-80 18”
542 19 81-82 26”
542 19 81-83 30”
542 19 81-84 36”

(Standard on: 26”, 30" & 36”)

9542 19 72-27 (x6)
p—542 17 30-19 (x6)
X734 11 63-01 (x6)

&




To,

XZ Blade Guard Assy - 42” Bolt-On >1<

*542 19 93-90 42” (1000mm) Compl

xx542 19 96-31 42” Blade Guard ONLY 09.05.07

See Diag P1 & P3 -wW2- —x542 16 75-51 (x4)
~a

+4542 04 02-75 —

+x542 04 91-96

xx542 04 92-06
+x542 19 96-03 (x2)

*725 24 53-71
*735 11 64-01
*734 11 63-01
*541 20 84-65
—*541 20 84-76

—*725 23 70-71 (x2)
*732 25 16-01 (x2)

5542 13 97-60 (x4)
#1542 04 92-12 (x2)—1
4732 25 16-01 (x4) ,@,?

®

\

4732 25 16-01 (x4)— o
L1542 16 39-86 —
541 20 84-58
W542 17 20-17 (x4)
542 19 91-28 (x2) —— S

542 13 97-61 (x4)

See Diag B

732 25 16-01 (x4) §11+542 16 74-78 (x6)
- «£542 17 30-59 (x6)
4542 13 97-38 (x6)

xx542 04 91-54
—542 19 60-29 CE

542197170 ——

4725 23 70-71 (xz)f@\;%

734 11 52-01 (x2)— [~
4732 25 16-01 (x2) ——
4542163275 | | »

xx5642 19 96-91 J

x5642 19 19-62
xx5639 97 69-82 <
«542 16 74-48 ————

4732 25 20-01 (x2)

]
«X725 24 95-71 (XZ);//://
y/@/

—*542 04 61-28

— 542 16 72-98

A

*542 20 84-59

CE

N\ WARNING

1732 25 22-01 (x2)
541 20 84-61

< 73411 78-01 (x2)
725253271 (x2)

*542 04 61-28 +1542 16 39-86 542 19 60-29 CE
| \

DO NOT CHANGE TO A
LARGER BLADE GUARD SIZE
WITHOUT CHANGING TO
PROPER BELT DRIVE, ENGINE

SERCIUS BODILY INJURY.
SEE OPERATOR'S MANUAL FOR
INSTRUCTIONS. IF YOU DO NOT
HAVE AN OPERATOR'S MANUAL,
CALL TOLL FREE 1-800-288-5040




X3 Blade Guard Assy - 42” Slip-On
*504 01 94-01 42” (1000mm) Compl

See Diags
P1&P3
-W2-

A
*542 04 02-75 —

*542 16 39-86 —

*731 23 16-01 (x4) . ]
*542 19 91-28 (xz):\ 504 01 82-02
*725 23 70-71 (x4) —, A

*542 19 71-70

*725 23 70-71 (XZ)J
*734 11 54-41 (x2)
*542 16 3275 ——

*725 23 66-71 (x2)
*732 25 16-01 (x2)

N\ WARNING

*542 04 61-28

— *542 16 72-98
= |

DO NOT CHANGE TO A
LARGER BLADE GUARD SIZE
WITHOUT CHANGING TO
PROPER BELT DRIVE, ENGINE

SERCIUS BODILY INJURY.
SEE OPERATOR'S MANUAL FOR
INSTRUCTIONS. IF YOU DO NOT
HAVE AN OPERATOR'S MANUAL,
CALL TOLL FREE 1-800-288-5040

%725 23 79-51 (x2)

— *504 00 21-01
*542 16 91-57 (x2)

— *504 01 90-02 (x2)

*732 25 16-01 (x4)

r

— *542 04 91-54

*542 16 39-86

To,

%

09.05.07

—*725 24 53-76 (x6)
——*734 11 63-01 (x6)

*734 11 63-01 (x3)
*732 25 18-01 (x6)

—542 19 60-29 CE

,— 542 04 61-28

— *542 16 72-98

—*504 01 91-02

542 19 60-29 CE
\




X4 Blade Guard Attachment - 42”(1000mm)

*504 55 83-01 Kit, 42” Blade Guard - Compl
Includes: 504 01 94-01, **504 55 84-01 &
Flange Cover w/ Hardware

**504 55 84-01 Kit, Attachment

——— **732 25 16-01 (x2)
**504 54 29-01
72523 70-71 (x2)

**542 13 97-64
F**542 07 20-86

R L IR

L *732 25 22-01 (x2)

542 16 7448 —
**504 54 43-01
**504 54 39-01

**542 18 11-09 (x3)

L-*542 16 74-48
L 53997 69-82
*542 19 19-62

*542 19 96-91

*541 20 84-61

&)
$

*725 25 32-71 (x2) — &
*734 11 78-01 (xz)J

Ty

R
ngg" fony

08.26.07




X5 Biade Guard - 48” Bolt-On - FS8400

*542 16 69-32 - Compl 48” (1200mm)

542 19 60-29 CE

*542 16 39-86
*541 20 84-42

*542 17 20-17 (x4)
*542 19 91-28 (x2) — ,
*542 13 97-61 (x2) —o

*542 13 97-61 (x2) @\@K%

*734 11 52-01 (x2) — :
*732 25 16-01 (x2) ———
*542 16 32-75———

e

CE
**542 16 75-32
**734 11 78-01
**732 25 22-01

B

**732252001 (x4) ————
\/"/
**725 24 95 71 (x4) 7]
**541 20 84-57 e
td
°llLe]
N\ WARNING Aol

— *542 16 72-98
*542 04‘1 61-28

A WARNING 4k

DO NOT CHANGE TO A
LARGER BLADE GUARD SIZE
WITHOUT CHANGING TO
PROPER BELT DRIVE, ENGINE
SPEED AND BLADE FLANGES.
FAILURE TO COMPLY COULD
RESULT IN DEATH OR
SEROIUS BODILY INJURY.
SEE OPERATOR'S MANUAL FOR
INSTRUCTIONS. IF YOU DO NOT
HAVE AN OPERATOR'S MANUAL
CALL TOLL FREE 1-800-268-5040

utan att byta til rit blad
Det kan orsaka personskada eller dad!

See Diag P1 & P3 -W2-
~A

*542 04 02-75 —

*542 04 92-12 (x2) —
*732 25 16-01 (x4) —s]
*732 25 16-01 (x4) —

T“b

%

08.27.07

—*542 13 97-61 (x4)

— *542 04 91-96

——*542 04 92-06
—— *542 16 69-42 (x2)

b—*542 13 97-60 (x4)
Lo

1

*542 16 74-78 (x4)
——— *542 17 30-59 (x4)
: *541 20 84-84

*542 13 97-38 (x4)
—*542 16 74-78 (x6)
*542 17 30-59 (x6)
*542 13 97-38 (x6)

*542 04 91-54
—*542 04 61-28

—*542 16 72-98

*542 17 72-74

CE
*542 17 20-27 (x3)
*542 17 30-19 (x3)
*542 17 20-28 (x3)
*541 20 84-52

542 19 60-29 CE
\

*542 16 39-86




T“b

X O Blade Guard - 60” Bolt-On - FS8400

542 19 81-91- Compl. 60” (1500mm)
*Note: 542 19 60-29 Decal not included.

See Diag X7 for Attachment Parts
See Diag P1 -W2-
542 04 02-75

542 19 60-29 CE —‘

541 20 84-54

542 17 20-17 (x4)
542 19 91-28 (x2)
542 13 97-61 (x2) — o>

<

542 19 71-70

734 11 52-01 (x2)
542 13 97-61 (xz)j

542 16 32- 75

732 25 16-01 (x2)

542 13 97-48 (x3)

541 20 84-52 ——

542 13 97-49 (x3) ——
542 17 30-14 (x3)

N 7

@
37354204 91-96
To — 542 04 92-06

%

08.27.07

542 16 75-51 (x4)

732 25 16-01 (x4)

542 02 03-52
42 19 81-02

542 02 02-01
542 19 81-03

—542 16 74-78 (x6)
~4— 542 17 30-59 (x6)

é—/—-542 13 97-38 (x6)
N ()—-542 19 10-75 (x2)

) é—542 03 23-66 (x2)

—542 04 61-28

— 542 16 39-86

541 20 84-55

542 19 18-44 (xz){

542 04‘ 61-28

A WARNING 4k
DO NOT CHANGE TO A
LARGER BLADE GUARD SIZE
WITHOUT CHANGING TO
PROPER BELT DRIVE, ENGINE
SPEED AND BLADE FLANGES.
FAILURE TO COMPLY COULD
RESULT IN DEATH OR
SEROIUS BODILY INJURY,
SEE OPERATOR'S MANUAL FOR
INSTRUCTIONS. IF YOU DO NOT
HAVE AN OPERATOR'S MANUAL
CALL TOLL FREE 1-800-288-5040

542 13 97-60 (x4)—
542 19 18-45 (xz)—

542 02 08-64 (xz)JJ

542 04 92-12 (x2)
732 25 16-01 (x4)

*542 19 60-29 CE

542 16 39-86
\




T%

X7 Blade Guard Attachment - 60” (1500mm) - FS8400 >‘<

08.27.07

725 24 93-71 (x2)
734 11 72-01 (x2)
732 25 20-01 (x2)

/54120 84-74
> 872524 93-71 (x2)

[ $—735 11 73-01 (x2)
1e-734 11 72:01 (x2)

See Diag X6 732 25 22-01 (x2)
%T734 11 78-01 (x2)

725 25 34-71 (x2)
541 20 84-73

732252201
7341178 01*‘
542 16 75 32

s

732 2520 01 (x4)
734 11 72 01 (x2)

AN
/)
725 24 95-71 (x4)——
541 20 84-57 7
o
/)
td /
1l
//°
||
L

L See Diag AA




To,

Y Water Pump Kit - FS8400 *

542 19 96-26 - Kit, Compl *542 19 96-37 Compl
07.24.07
542 20 10-48
See Diag E1 & E2 Connects To
Main Wiring Diagram Cowl Wiring Harness
in Operator’s Manual See Cowl Wiring Diagram
542 16 68-55 ——<» in Operator’s Manual
—— 54219 96-71
See Diag L2
I
541 20 45-91
\
S
| A
7 542 02 02-96 Wht—! b —Bik
| 541 20 46-61
I
|
| —See Diag L2 539 30 00-11
I
! <% Wht- | *542 19 96-41
|
| N — 1 *542 19 96-43
, 542 19 96-52 \
[ 542 17 86-87—— | —Blk
| B—542 16 43-70
| Blk-|
| 542 17 70-56
| .
I
! 542 19 96-48
- 542 19 96-49
|
[ —— 542 09 05-52
[ ——5393001-13
|
I
|
| 725 23 33-71 (x4)
! ———— 542 19 96-46
542 19 96-57
542 17 49-86 — *542 19 9639 @\@%
542 19 96-58 *542 19 96-40
542 17 30-47 (x4) See Diag B

—— 732 25 14-01 (x4)




Z Dual Work Light Kit - FS8400

542 18 11 -17 - Kit, Compl 08.27.07

See E1 & E2 (Options) &

Main Wiring Diagram in
54216 68-55 ‘@ Operator’s Manual

504 85 56-01 (x2) — | 542 02 01-97 (x2)

542 17 70-56

\@ ~— 542 09 05-52

541 20 05-23— v

542 18 11-26

542 18 11-20

542 18 11-18
542 0A 77-17

542 16 60-38

542 17 23-56 (x2) ——

732 25 22-01 (x2)




T“b

AA Frame Extension - 60” (1500mm) - FS8400 *

08.27.07

734 11 72-01 (x8) 735 11 7301 (x2)
735 11 73-01 (x8 - X
) (x )7*‘ 8 - ]
725 24 93-71 (x8) “@E 725 25 15-51 (x2)
Y
541 20 84-75 (x2)——

541 20 84-69 RH

541 20 84-68 RH — w% ——541 20 84-70 LH
4

8
. g H
542 19 97-23 (x2)

o
]
Sop < &2 > oy
' — 725 24 93-71 (x4)
=735 11 73-01 (x4)
54120 84-71 LH 734 11 72-01 (x4)

734 11 72-01 (x4)
735 11 73-01 (x4)
725249371 (x4)

’7 See Diag A

542 16 63-56 (x4)
See Diag B

504 58 03-02

9725 24 95-71 (x2)
542 16 20-04 (x2)

———542 19 19-62 (x4)

———542 18 38-78 (x4)
539 97 69-82 (x4)

539 97 69-82 (x4)— See Diags
542 16 74-48 (x4)y— $1,82&T
—541 20 84-72

735 11 73-01 (x6)
725 24 93-71 (x6)

541 20 84-60

——735 11 73-01 (x4)
—725 24 93-71 (x4)




Ty

ARB Weight Kit- 42”(1000mm), 48”(1200mm) & 60”(1500mm)

*542 19 61 71 Compl (1 Bar)

t | R
gwg“ fony

07.27.07

**542 19 61 72 Compl 42” (1000mm) (2 Bars)

—542 16 39-27 *(x1) **(x2)

«x732 25 22-01 (x2) — e

L5542 13 80-59 (x2)

1542 16 75-64 (x4)%{%
1542 17 24-95 (x4)§©\

*725 25 42-71 (x2) L
**542 16 74-44 (x2)

*542 19 80-22 48”(1200mm) Compl
**542 19 97-57 60”(1500mm) Compl

07.27.07

$7322522-01 (x2)——©

*542 16 39-27 (x3) —
**542 16 39-27 (x6)

**732 25 22-01 (x4)
**542 13 97-41 (x4)—

<1542 16 69-34 (x2)
4542 13 80-59 (xz)j 0

L2542 16 75-64 (xd) -2, N S
5542 17 24-95 (x4)E@\ N % ¢

542 13 97-41 (x4) —

542 19 97-53LH | 2
**542 19 97-55 RH 3

732 25 22-01 (x4) E

&

*542 16 76-31 (x2) ——
**542 17 67-52 (x2







NOTES / NOTAS:




Husqvarna Construction Products N. A.
Corporate Office
17400 West 119th Street
Olathe, Kansas 66061
Tel. 913-928-1000
Fax 913-438-7951

Customer Service: 800-288-5040
Customer Serv. Fax: 800-825-0028

A DUST WARNING A

Cutting, especially when DRY cutting, generates dust that comes from the material being cut,
which frequently contains silica. Silica is a basic component of sand, quartz, brick clay, granite and
numerous other minerals and rocks. Exposure to excessive amount of such dust can cause:

e Respiratory diseases (affecting your ability to breath), including chronic bronchitis, silicosis
and pulmonary fibrosis from exposure to silica. These diseases may be fatal;

e Skin irritation and rash; and

e Cancer according to NTP* and IARC*
*National Toxicology Program / International Agency for Research on Cancer

Take precautionary steps

e Avoid inhalation of and skin contact with dust, mist and fumes;

e Wet cut when feasible, to minimize dust;

e Wear and ensure that all bystanders wear appropriate respiratory protection such as dust
masks designed to filter out microscopic particles. (See OSHA 29 CFR Part 1910.1200)

California Prop 65 Warning:
Use of this product can cause exposure to materials known to the State of California to cause cancer
and/or birth defects or other reproductive harm.

HjHusqvarna

Printed in the USA




	Blank Page.pdf
	1: 1: 1: 1: 1: 

	Blank Page.pdf
	1: 1: 1: 1: 1: 




